
113

1.  INTRODUCTION
Water is an essential resource for life on earth and available 

freshwater resources are emerging as a limiting factor not only 
in quantity but also in quality for human development and 
ecological stability in a growing number of locations. Securing 
adequate freshwater quality for both human and ecological 
needs is thus an important aspect of integrated environmental 
management and sustainable development1. The world is 
facing a global water crisis. Already, deficiencies in water 
supply and water quality are causing widespread human 
sufferings. About 1.1 billion people lack access to clean water, 
and 2.6 billion do not have access to improved sanitation 
facilities. Everyday, 4500 children throughout the world die 
[...]
Formaldehyde HCHO 900 μg/l
MX (3-Chloro-4-dichloromethyl-5-hydroxy-2(5H)-
furanone)

C5H3Cl3O3 No guideline

Trihalomethanes Bromoform CHBr3 100 μg/l
Dibromochloromethane CHBr2Cl 100 μg/l
Bromodichloromethane CHBr Cl2 60 μg/l
Chloroform CHCl3 200 μg/l

Chlorinated acetic 
acids

Monochloroacetic acid C2H3ClO2  No  guideline
Dichloroacetic acid C2H2Cl2O2 50 μg/l
Trichloroacetic acid C2 H Cl3O2 100 μg/l

Chloral hydrate (trichloroacetaldehyde) CCl3 CH(OH)2 10 μg/l
Chloroacetones C3H5OCl No guideline
Halogenated 
acetonitriles

Dichloroacetonitrile C2HCl2N  90 μg/l
Dibromoacetonitrile C2HBr2N 100 μg/l
Bromochloroacetonitrile CHCl2CN No guideline
Trichloroacetonitrile C2Cl3N 1 μg/l

Cyanogen chloride ClCN 70 μg/l
Chloropicrin CCl3NO2 No guideline



120

BAGheL & SINGh : DeF. LIFe SCI. J., VOL. 1, NO. 2, SePTeMBeR 2016, DOI : 10.14429/dlsj.1.10739

vapor rises to a condenser where cooling water lowers the 
temperature so the vapor is condensed, collected and stored. 
Most contaminants remain behind in the liquid phase vessel. 
Organics such as herbicides and pesticides, with boiling points 
lower than 100 °C cannot be removed efficiently and can 
actually become concentrated in the product water. Another 
disadvantage is cost. Distillation requires large amounts of 
energy and water. Distilled water can also be very acidic, having 
a low pH, thus should be contained in glass and often called 
“hungry” water. It lacks oxygen and minerals and has a flat 
taste, which is why it is mostly used in industrial processes. 

In this study, the feasibility of the direct contact membrane 
distillation (DCMD) process to recover arsenic, uranium and 
fluoride contaminated saline ground waters was investigated. 
The ability to utilise the low grade heat sources makes the 
DCMD process a viable option to recover potable water from a 
variety of impaired ground waters23. 

5.2 Ion exchange
The ion exchange process percolates water through bead-

like spherical resin materials (ion-exchange resins). Ions in 
the water are exchanged for other ions fixed to the beads. The 
two most common ion-exchange methods are softening and 
deionisation. Softening is used primarily as a pretreatment 
method to reduce water hardness prior to reverse osmosis 
(RO) processing. The softeners contain beads that exchange 
two sodium ions for every calcium or magnesium ion removed 
from the “softened” water. 

Deionisation (DI) can be an important component of a 
total water purification system when used in combination with 
other methods such as RO, filtration and carbon adsorption. DI 
beads exchange either hydrogen ions for cations or hydroxyl 
ions for anions. The cation exchange resins, made of styrene 
and divinylbenzene containing sulfonic acid groups, will 
exchange a hydrogen ion for any cations they encounter (e.g., 
Na+, Ca++, Al+++). Similarly, the anion exchange resins, made of 
styrene and divinylbenzene containing quaternary ammonium 
groups, will exchange a hydroxyl ion for any anions (e.g., 
Cl-). The hydrogen ion from the cation exchanger unites with 
the hydroxyl ion of the anion exchanger to form pure water. 
Therefore, the main advantage of ion-exchange resins is it 
removes dissolved inorganics effectively and regenerated 
(reverse of purification) easily. Inspite of this, it shows poor 
removal capacity for pyrogens or bacteria. 

5.3 carbon adsorption
Activated carbon is created from a variety of carbon-based 

materials in a high-temperature process that creates a matrix 
of millions of microscopic pores and crevices. One pound of 
activated carbon provides anywhere from 60 to 150 acres of 
surface area. The pores trap microscopic particles and large 
organic molecules, while the activated surface areas cling to, 
or adsorb, small organic molecules. The ability of an activated 
carbon filter to remove certain microorganisms and certain 
organic chemicals, especially pesticides, chlorine by-product 
and trichloroethylene depends upon several factors, such as the 
type of carbon and the amount used, the design of the filter and 
the rate of water flow, how long the filter has been in use, and 

the types of impurities the filter has previously removed.
Adsorption on Carbon is a widely used method of 

home water filter treatment because of its ability to improve 
water by removing disagreeable tastes and odors, including 
objectionable chlorine. Activated carbon effectively removes 
many chemicals and gases, and in some cases it can be effective 
against microorganisms. Only a few carbon filter systems have 
been certified for the removal of lead, asbestos, cysts, and 
coliform. There are two types of carbon filter systems, each 
with advantages and disadvantages: granular activated carbon, 
and solid block carbon. These two methods can also work 
along with a reverse osmosis system, which is as follows :

There have been significant advances in the development 
and application of treatment processes to control off-flavor 
problems in drinking water in the past few years. A new 
treatment process for controlling nitrification in distribution 
systems is introduced which has the potential to dramatically 
reduce the problems of chlorinous odor complaints from 
customers24. The adsorption process on carbon is controlled 
by the diameter of the pores in the carbon filter and by the 
diffusion rate of organic molecules through the pores. The 
rate of adsorption is a function of the molecular weight and 
the molecular size of the organics. Certain granular carbons 
effectively remove chloramines. Carbon also removes free 
chlorine and protects other purification media in the system 
that may be sensitive to an oxidant such as chlorine. Carbon 
is usually used in combination with other treatment processes. 
The placement of carbon in relation to other components is an 
important consideration in the design of a water purification 
system.

5.4 Micro porous Basic filtration
There are three types of microporous filtration: depth, 

screen and surface. Depth filters are matted fibers or materials 
compressed to form a matrix that retains particles by random 
adsorption or entrapment. Screen filters are inherently uniform 
structures which, like a sieve, retain all particles larger than 
the precisely controlled pore size on their surface. Surface 
filters are made from multiple layers of media. When fluid 
passes through the filter, particles larger than the spaces within 
the filter matrix are retained, accumulating primarily on the 
surface of the filter. The distinction between filters is important 
because these three serve very different functions. Depth filters 
are usually used as prefilters because they are economical to 
remove 98 per cent of suspended solids and protect elements 
downstream from fouling or clogging. Surface filters remove 
99.99 per cent of suspended solids and may be used as either 
prefilters or clarifying filters. Microporous membrane (screen) 
filters are placed at the last possible point in a system to 
remove the last remaining traces of resin fragments, carbon 
fines, colloidal particles and microorganisms. 

5.5 ultra filtration
A micro porous membrane filter removes particles 

according to pore size. By contrast, an ultra filtration (UF) 
membrane functions as a molecular sieve. It separates 
dissolved molecules on the basis of size by passing a 
solution through an infinitesimally fine filter. The ultra filter 



121

BAGheL & SINGh : DeF. LIFe SCI. J., VOL. 1, NO. 2, SePTeMBeR 2016, DOI : 10.14429/dlsj.1.10739

is a tough, thin, selectively permeable membrane that retains 
most macromolecules above a certain size including colloids, 
microorganisms and pyrogens. Smaller molecules, such as 
solvents and ionised contaminants, are allowed to pass into the 
filtrate. Thus, UF provides a retained fraction (retaintates) that 
is rich in large molecules and a filtrate that contains few, if 
any, of these molecules. Ultra filters are available in several 
selective ranges. In all cases, the membranes will retain most, 
but not necessarily all, molecules above their rated size. 

A new concept for household and large-scale safe drinking 
water production is presented. Raw water is successively 
filtered through a series of sand and iron filters. Sand filters 
mostly remove suspended particles (media filtration) and iron 
filters remove anions, cations, micro-pollutants, natural organic 
matter, and micro-organisms including pathogens (reactive 
filtration). Accordingly, treatment steps conventionally 
achieved with flocculation, sedimentation, rapid sand filtration, 
activated carbon filtration, and disinfection are achieved in the 
new concept in only two steps25. 

5.6 Reverse osmosis
The important purification step is reverse osmosis (RO). 

RO removes 90 to 99 per cent of all the contaminants found in 
water except cyanide which is removing around 25 per cent. 
So, it is called the heart of any well designed water purification 
system. It is economical method. Reverse osmosis is highly 
effective in removing several impurities from water such as 
total dissolved solids (TDS), turbidity, asbestos, lead and other 
toxic heavy metals, radium, and many dissolved organics. 
The process will also remove chlorinated pesticides and most 
heavier-weight VOCs. The pore structure of RO membranes is 
much tighter than UF membranes. RO membranes are capable 
of rejecting practically all particles, bacteria and organics of 
>300 Daltons molecular weight (including pyrogens). In fact, 
reverse osmosis technology is used by most leading water 
bottling plants. Osmotic pressure drives water through the 
membrane; the water dilutes the more concentrated solution; 
and the end result is equilibrium. In recent years, considerable 
interest has been given to using nanofiltration (NF) in lieu of 
reverse osmosis (RO) for water reclamation applications26. 

Desalination by reverse osmosis (RO) has become the 
most cost-effective process to convert seawater into freshwater 
for potable use at large scale27. The recent advances in reverse 
osmosis technology are related to the major issues of concern 
in this rapidly growing desalination method. These issues 
include membrane fouling studies and control techniques, 
membrane characterisation methods as well as applications to 
different water types and constituents present in the feed water. 
Finally, future research trends and needs relevant to RO are 
highlighted28.

In water purification systems, hydraulic pressure is 
applied to the concentrated solution to counteract the osmotic 
pressure. Pure water is driven from the concentrated solution 
and collected downstream of the membrane. Because RO 
membranes are very restrictive, they yield slow flow rates. 
Storage tanks are required to produce an adequate volume 
in a reasonable amount of time. RO also involves an ionic 
exclusion process. Only solvent is allowed to pass through 

the semi-permeable RO membrane, while virtually all ions 
and dissolved molecules are retained (including salts and 
sugars). The semi-permeable membrane rejects salts (ions) by 
a charge phenomena action: the greater the charge, the greater 
the rejection. Three alternative desalination technologies–
membrane distillation, forward osmosis, and capacitive 
deionisation are also reviewed, and issues surrounding their 
industrial implementation discussed29. Reverse osmosis and 
activated carbon filtration are complementary processes. 
Combining of both processes results in the most effective 
treatment against the broadest range of water impurities and 
contaminants. 

Tajura seawater desalination plant is the largest operating 
reverse osmosis plant in Libya with capacity of 10,000 m3/d. It 
utilised a double pass of spiral-wound polyamide membranes. 
The first pass utilised polyamide membranes to desalt seawater 
and the second pass was used further to desalt the product of 
the first stage for industrial utilisation. 

5.7 ultraviolet Radiation
Ultraviolet radiation has widely been used as a germicidal 

treatment for water. Mercury low pressure lamps generating 
254 nm UV light are an effective means of sanitising water. 
The adsorption of UV light by the DNA and proteins in the 
microbial cell results in the inactivation of the microorganism 
(bacteria, some algae and protozoa). Recent advances in UV 
lamp technology have resulted in the production of special 
lamps which generate both 185 nm and 254 nm UV light. This 
combination of wavelengths is necessary for the photooxidation 
of organic compounds. With these special lamps, total organic 
carbon (TOC) levels in high purity water can be reduced to 5 
ppb. 

6. sTANDARD OPERATING PROCEDUREs fOR 
POTAbLE/DRINKING WATER 
Standard operating procedures (SOP) are required for 

screening risk assessment on municipal drinking water supply 
and water resources. This SOP focuses on determining the 
suitability of municipal drinking water supply and other water 
resources. In addition, it provides procedures for certifying the 
potability of drinking water sources. 
(i)  Access to water supply: All urban households have access 

to safe water either through a piped system, a hand pump, 
or a tube well. 

(ii)  Chemical terrorism (threats to water supplies) by 
introducing toxic chemicals: Sabotaging of water supply 
under terrorist chemical attack is a real possibility to block 
the access to the potable water and make the population 
ill if the water thus contaminated is used for drinking. 
Therefore, defence of water against chemical attack 
comprising of prevention, detection and identification, 
warning and reporting, 24x7 monitoring and surveillance 
of water resources against the chemical hazards, physical 
protection, purification, medical management of the 
casualties due to ingestion of distributed chemically 
contaminated water, incident management, restoration of 
normalcy, deterrence, training, etc is needed. 

(iii) Water Protection: Water must be protected from chemical 



122

BAGheL & SINGh : DeF. LIFe SCI. J., VOL. 1, NO. 2, SePTeMBeR 2016, DOI : 10.14429/dlsj.1.10739

contamination. Procedures for subsistence protection 
must be a part of operational plans and SOPs at all levels 
of water service operations.

(iv) Inspection of contaminated water: Various equipments 
are used for preliminary inspection of water such as: 
Water Poison Detection Kit, Gas Chromatography for 
organic volatile and non volatile compounds and Gas 
Chromatography Mass Spectrometry.

(v) Water  purification: Potential  water purification 
technologies are based on ion exchange process, 
ultrafiltration, revers osmosis, ultraviolet, etc.. Purification 
through the systems based on reverse osmosis and carbon 
columns is suitable for NBC agents.
Final certification should be granted only after the results 

of complete chemical analyses as represented in Table 3. 

7.1 uV-protected Granulated activated charcoal 
bed
This innovative method has been developed at the U.S. 

National Aeronautics and Space Administration (NASA) 
Johnson Space Center. Charcoal is an effective water-
purification material that can adhere (adsorb on its surface) 
diverse classes of inorganic, organic or biological contaminants. 
The process extends the active life of the charcoal through the 
use of ultraviolet light that inhibits the growth of microbes on 
the carbon surface while disinfecting and purifying the water 
passing through the tubing. Unlike chlorinated disinfectants, 
UV light does not leave residual matter, which helps to prolong 
the life of the active charcoal bed. 

7.2 Titanium Dioxide and uV Light as the Purifier 
More than 20 years ago, Japanese scientists 

illustrated that anatase, a naturally occurring 
mineral that is a form of titanium dioxide or 
TiO2 is an efficient disinfectant when subject to 
ultraviolet radiation. Under such conditions, TiO2 
produces reactive oxygen and free radicals that 
kill bacteria, fungi and viruses in a brief time. 